User manual Audiovox TERK SIR4

If you found this page, you probably have a problem and you need a user manual for the device Audiovox TERK SIR4. Be sure to check that it is the user manual to exactly the device that you are looking for. In our database Audiovox TERK SIR4 it belongs to the category Stereo System. A user manualAudiovox TERK SIR4 is taken from the manufacturer, a Audiovox company - it is an official document, so if you have any doubts as to its contents, please contact the manufacturer of the device Audiovox TERK SIR4 directly. You can view the user manualAudiovox TERK SIR4 directly online or save and store it on your computer.

SIR4-Truck Satellite Radio Antenna  
Packaging Contents  
The following items are contained within  
the packaging for the Sirius Truck Antenna:  
(
1) Antenna Assembly  
1) Mirror Mount Clamp A  
1) Mirror Mount Clamp B  
4) M6XP1.0 Hex Screws  
4) M6 Washers  
4) M6 Lock Washers  
4) M6XP1.0 Hex Nuts  
1) 3/4 Ext. Tooth Lock Washer  
1) 3/4 -16 Hex Nut  
1) U-Bracket Assembly  
1) Air Dam Shield Clamp D  
1) 3/8-16 Hex Nut  
1) 3/8 Split Lock Washer  
1) 21 foot RG-174/U  
(
(
Figure 2. Mirror Mounting  
(
(
(
(
A
(
(
B
(
(
(
(
(
Low-Loss Coax Cable with  
R/A SMB Connector  
Figure 3. Air Dam Shield  
or Flap Mounting  
Recommended Tools Required  
(Note: Not all Tools listed are needed-see Text)  
Appropriate Open-End Wrenches:  
3/4”  
3/8”  
10mm  
9/16”  
5/16”  
Torque Wrench, 12 ft-lbs. (144 in-lbs.)  
Capability with appropriate adapters:  
10mm, 1/2”, 9/16”, 1-1/8” hex sockets.  
5

In addition to the user manual Audiovox TERK SIR4, we also provide a support panel to help you solve your problems with Audiovox TERK SIR4. If you have any questions, you can ask them in the form below. Other users viewing this website will have the opportunity to help you solve your probem with Audiovox TERK SIR4. Remember that you can also share the solution. If you solved the problem yourself, please write the solution to the problem with Audiovox TERK SIR4 - you will surely help many users by doing so.

Have you got problems with your device? Ask a question - our users can help you

No one has added a comment for this device/ user manual.